m 525 XC ATV 2010 <2010><EU><8503JQ>

REAR BRAKE CONTROL
9377

Pos Part Number Description Additional Text Quantity
1 0035100309S AH collar screw M10x30 ISA45 ONLY FOR ADVENTURE R | 1.00
2 0625060002 deep groove ball bearing SKF 6 2.00
3 59001037000 SPECIAL SCREW M8X26 WS=10 1.00
4 46030045000 flanged nut M8 WS10 1.00
5 60013051000 STEP PLATE FOOT BRAKE LEVER 03 1.00
6 0025050126 HH collar screw M5x12 TX30 2.00
7 83013050044 FOOT BRAKE LEVER CPL. ATV 1.00
8 0985060003 Self lock. nut DIN985-M6-A2 1.00
9 54813055000 SWIVEL HEAD KA6 03 1.00
10 0025060206 HH collar screw M6x20 TX30 1.00
11 83013060000 FOOT BRAKE CYL. MAGURA 13MM 1.00
12 83013056000 PUSH ROD 1.00




13 83013061000 REPAIR KIT PISTON MAGURA 13 MM 1.00
15 59032062000 HOLLOW SCREW + COPPER GASKET 1.00
16 83013062000 COVER, MEMBRANE MAGURA 1.00
18 0025060166 HH collar screw M6x16 TX30 2.00
19 59413013050 COPPER GASKET 3.00
20 83013070100 BRAKE HOSE REAR 1.00
21* 83013033000 DUAL BANJO 1.00
22 54309036000 RETURN SPRING L=38 MM 1.00
23 83013170000 BREAK HOSE REAR 1.00
98 00062030000 Brake fluid DOT5.1 0,25L 1.00

* = New part




